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This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible al www.sgs.com.

Attention is drawn 10 the limitations of liability, indemnification and junsdictional issues defined therein. Unless otherwise stated the results shown in this test repont

refer only to the sample(s) tested. This test report cannol be reproduced, except in full, without prior written permission of the Company. Any unauthorized alteration,

forgery o falsification of the content or appearance of this report is unfawful and offenders may be prosecuted 1o the fullest extent of the law. Ly & 1L IR 1 !
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